SPDES Number: NY0020389
Page 1 0of 24 v.1.30

Department of State Pollutant Discharge Elimination System

Environmental

conservation  (SPDES) DISCHARGE PERMIT

NEW
YOR
STATE

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0020389

: ) ) 4-1926-00008/
Discharge Class (CL): 05 DEC Number: 00001-0
Toxic Class (TX): T Effective Date (EDP): XIXIXXXX
Major-Sub Drainage Basin: 13 - 01 Expiration Date (ExDP): XIXIXXXX
Water Index Number: H portion Item No.: 3

Modification Dates (EDPM):

Compact Area: -

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)
[...]
Catskill Wastewater Treatment
Plant
NY0020389

NEW

vork | Department of

sTATE | Environmental
Conservation

PAGE 1 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart

SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart

USEPA Major/Class 05 Municipal Full Technical Review

Contents

Summary of Permit CRANGES .........uuuuiiiiiiiiiiiiiiiiiiie ettt e e e e e e e e e e e e e e e e eeeeeeeeees 3

AdMINISIrative HISTOY ... .o e e e e e e e et e e e e e aaees 5

Facility INfOrmation..........oooo i 6
T (IO AN T R 8
ENfOrcemMENt HISTOIY ......uiiiiiiie ettt ettt e e e e e e e e e e e e e e eeeees 11
Existing Effluent QUETIEY .........eueeeiieieee ettt e e aee e 11

Receiving Water INformation ... 12
Impaired Waterbody INformation..............ooouiiii i 13
Critical Receiving Water Data & MiXiNg ZONE .........cooiiiiii e 13

Permit REQUIEMENTES ...ttt et e e et e e e e e e ea e et e e e e eeaeeennees 14
Whole Effluent Toxicity (WET) TeSHNG ....ccoooiiiiiiii 14
N g1 o = T T 11 o 14
LAY g 1To [=Te] £=To F= 1 1T ] o PP PP PPPPPPPPPPPPP 14
Discharge Notification Act REQUINEMENTS............uuuiuiiiiiiiiiiiieiieiiiiiiiieiie e eeeeees 14
Requirements for Combined Sewer Overflows (CSOS) .........covviiieiiiiiiiiiiiec e, 14
Stormwater Pollution Prevention Requirements..........cooooiiiieeiiiiiii e 15
=T o S 15
Biennial POlULaNt SCaAN............uiii e e e et e eeee e 16
Emerging Contaminant Monitoring ............ooiiiiiii i 16
Schedule(s) of Additional SUbMILEAIS .........coooieii i 16
SpPeCial CONAILIONS.........ceiiiii e e e e e e e e e e e e e e e ee e s 17

OUTFALL AND RECEIVING WATER SUMMARY TABLE .........cuvviiiiiiiiiiieieieeieeeieeieeeeeeeeveeeeee 18

POLLUTANT SUMMARY TABLE......cooetiiiiiiiiiiie ettt 19
OULTAll D0 ... 19

Appendix: Regulatory and Technical Basis of Permit Authorizations.................ccccccvviiee, 34
RegUIatory REfEIENCES ... .. e ettt an e neneenes 34
Outfall and Receiving Water Information ... 34
Existing Effluent QUAIILY ...ttt nnnnnnnne 35
Permit REQUINEMENES ... ... e e e e e e e e e et e e e e e e e e eesnnnnans 35

PAGE 2 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart
SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart
USEPA Major/Class 05 Municipal Full Technical Review

Summary of Permit Changes

A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been drafted
for the Catskill Wastewater Treatment Plant. The changes to the permit are summarized below:

Added

Daily Maximum limit of 50 ng/L for Total Mercury
Acute and Chronic WET Action Levels of 15 TUa and 100 TUc, respectively. WET Testing
reporting requirements also added to the Schedule of Additional Submittals.
To the Schedule of Additional Submittals:
o Emerging Contaminant Short-Term Monitoring Program
Water Treatment Chemical (WTC) Annual Report Form
Annual Flow Certification
Biennial Pollutant Scan
Whole Effluent Toxicity (WET) Testing Reports
Revised Wet Weather Operating Plan
Combined Sewer Overflow (CSO) Annual Report
Updated Post-Construction Compliance Monitoring Plan (PCCMP)
PCCM Program Report
Sensitive Area Reassessment Report
Stormwater No Exposure Re-certification
Mercury Minimization Plan (MMP) Type |

O 0O O OO OO OO0 O0O OO0

Removed

Flow and pH monitoring for influent

Temperature monitoring for influent; Temperature Monthly Average monitoring

TKN and UOD monitoring

CBODs and TSS Daily Maximum monitoring

BODs and TSS Percent Removals Daily Minimum monitoring

Settleable Solids monitoring for influent; Settleable Solids Monthly Average monitoring
Ammonia Daily Maximum monitoring

Fecal Coliform Daily Maximum monitoring

Total Residual Chlorine Monthly Average monitoring

Action Levels for Total Zinc, Chloroform, Toluene, Total Cyanide, and Available (Free)
Cyanide. The Mercury Action Level will be replaced with a daily maximum limit of 50 ng/L.

PAGE 3 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart
SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart
USEPA Major/Class 05 Municipal Full Technical Review

Updated

Permit format, definitions, and general conditions

e Percent Removal changed from BODs to CBOD:s, for consistency with CBODs limits

e Seasonal Percent Removals for CBODs and TSS replaced with year-round limits

e Ammonia monitoring requirements, from Weekly to Monthly

o Action Levels for Total Copper and Bis (2-ethylhexyl) phthalate were updated from mass
(Ibs/d) to concentration (ug/L).

e Total Residual Chlorine sample frequency changed from 1/Day to 2/Day in accordance
with TOGS 1.3.3 Appendix A

e Best Management Practices (BMPs) for CSOs

Corrected

Latitude and longitude of Outfall 001 to 42°12’45”N, 73°51'12"W

This fact sheet summarizes the information used to determine the effluent limitations
(limits) and other conditions contained in the permit. General background information
including the regulatory basis for the effluent limitations and other conditions are in the
Appendix linked throughout this fact sheet.

PAGE 4 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart
SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart
USEPA Major/Class 05 Municipal Full Technical Review

Administrative History

5/20/2008

3/31/2011

3/31/2016

4/3/2023

4/8/2023

9/1/2023

9/15/2023

10/16/2023

1/8/2025

The last full technical review was performed. The 4/1/2006 permit was modified in
accordance with the Environmental Benefit Permit Strategy (EBPS) to address
Combined Sewer Overflow (CSO) abatement. The modified permit became
effective with an expiration date of 3/31/2011. The 2008 permit and all subsequent
modifications have formed the basis of this permit.

The current permit was allowed to stay in effect pursuant to SAPA".
The current permit was allowed to stay in effect pursuant to SAPAZ2.

DEC issued a Request for Information (RFI) to modify and renew the SPDES
permit due to the facility’s EBPS score?®. At the time of the RFI, the facility had an
EBPS score of 210 and ranking of 102.

The Village of Catskill submitted a request for an extension of the 8/11/2023 RFI
response deadline. DEC granted the request and extended the deadline to
9/1/2023.

The Village of Catskill submitted a NY-2A application in response to the RFI.

DEC issued a Request for Additional Information (RFAI), due on 10/2/2023 and
later granted extension until 10/16/2023.

The Village of Catskill submitted a response to the RFAI.

Order on Consent (R4-2020-0124-10M3) was modified by Letter Agreement to
remove the annual sampling requirements under the Post-Construction
Compliance Monitoring Plan (PCCMP); PCCM requirements will thereafter be
controlled by this permit and any subsequent permits.

The Notice of Complete Application, published in the Environmental Notice Bulletin and
newspapers, contains information on the public notice process.

' State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(/)
2 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(/)
3 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benefit Permit Strategy (EBPS)

PAGE 5 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart
SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart
USEPA Major/Class 05 Municipal Full Technical Review

Facility Information

This facility is a publicly owned treatment works that receives flow from domestic and commercial
users, with effluent consisting of treated sanitary and stormwater. The Village WWTP facility does
not have any significant industrial users (SIUs). Although the facility accepts landfill leachate from
the Town of Catskill landfill, the amounts accepted do not qualify this waste as an SIU. The Village
does not accept any additional septage or hauled waste.

The collection system currently consists of both separate and combined sewers. However, the
Village is working toward full separation of the collection system, in accordance with the approved
Long-Term Control Plan (LTCP). More detail about the LTCP is included in the Enforcement
History and Requirements for Combined Sewer Overflows (CSOs) sections below.

The current 1.55 MGD treatment plant consists of:

e Preliminary Treatment: mechanical bar screening (screenings are conveyed to a
washer/compactor, to a screw conveyor, and then to a dumpster which is disposed of as
municipal waste); two grit chambers

e Primary Treatment: two primary clarifiers

e Secondary Treatment: two trickling filters, two secondary clarifiers

e Tertiary Treatment: none

¢ Disinfection: liquid chlorination (injected in two places, once before and once after the
final settling tank)

Sludge flows from the two primary clarifiers, through two sludge pumps, then to a belt press for
dewatering. Solids are then stored in a 30-yard dumpster and are hauled off-site approximately
twice per month.

The primary outfall (Outfall 001) consists of a 24” outfall pipe that discharges into to the Hudson
River, a Class A waterbody. The outfall pipe, oriented at a right angle to the riverbank, extends
about 350 feet into the river at a depth of approximately 10 feet below the normal water level.

The permittee listed the following planned upgrades/improvements on the NY-2A Application*:

e Upgrading equipment and controls at the WWTP, rehabbing existing clarifiers; these
changes are currently scheduled to begin by 4/1/2025 and end on 12/31/2028

¢ Combined sewer separation by installing new piping and lining existing piping, eliminating
CSOs 002, 003A, and 004; these changes are currently scheduled to begin by 4/1/2025
and end on 12/31/2027

¢ Combined sewer separation by installing new piping and lining existing piping, eliminating
CSO 007A; these changes are currently scheduled to begin by 4/1/2026 and end on
12/31/2028

e Improvements to existing pump stations to increase the pumping capacity of the system;
these changes are currently scheduled to begin by 4/1/2026 and end on 12/31/2028

4 The dates listed by the permittee in the NY-2A application have since been extended by Letter
Agreement executed on May 24, 2024.

PAGE 6 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart
SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart
USEPA Major/Class 05 Municipal Full Technical Review

The facility accepts wastewater from the following municipalities:

Municipality POSS # or SPDES # Collection System
Village of Catskill NY0020389 Combined and Separate
Catskill (T): Leeds/Jefferson Heights SD NYS400033 Separate

During wet-weather events, combined sewage is also permitted, under special conditions, to be
discharged through the Combined Sewer Overflow (CSO) outfalls 002, 003A, 004, and 007A (see
Enforcement History). The 2008 permit included three additional CSO outfalls (Outfalls 003B,
005, and 006), which the Village has since eliminated through LTCP projects. The four remaining
CSOs each discharge into the lower portion of the Catskill Creek (PWL 1309-0010), a Class C
waterbody. The topographic map in the following section shows the location of each CSO.

PAGE 7 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart
SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart
USEPA Major/Class 05 Municipal Full Technical Review

Site Overview

Greene County, New York

1 ‘ Map 2.3: Topographic Map

| Legend
[ viiage of Caiskil Baundary
|
{ ] wwp Site Parced -t
: i f
Catskil WIWTP Equipment &
' -thpm |-}
o 500 1,000 2,0m :
Fuost

Powpeid by Dulsmite Engnasnng, [0C

Dt 202N

Sourow NYS Chvl Bourderies. Vilage of Cumsiull Sewm 1]
Eyuliern Fima

Topographic Map of Facility Area Submitted by Permittee with NY-2A Application

PAGE 8 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart
SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart
USEPA Maijor/Class 05 Municipal Full Technical Review

v
Ll
=
14
Z
O
7
a
=
T

FL s s E L : ,.gl.'
Satellite Image of Facility and Immediate Area

PAGE 9 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart
SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart
USEPA Maijor/Class 05 Municipal Full Technical Review
Infhoent
Influent Sampling Point
P P Liquid to Wei Well
' }2) Telescogic Druw-OIT V. (T-1.2)
H - ﬂ][h'ﬂmezhhnhhT-:BlG-_l_._z_i ___________________ T——
P B : : {  Sludge :
1. = Mo | onen | i Pumps ) Ky SR
| 5 peimary [ 1T T bod
: ! imary | | i
J| Settling | Moo I ST g Hauled

Underflow |
: \@ JPumps 2)
Pumps (2} | R &
AV
£
14" Gate V. =1
V1) A
ol " Final
: e s Settling
(T-3,4) Tank (2)
¥
& Flg V.
Chloring i %33
Contact  [* ) R e e e T s e
Effluent ' .
Py : Chemical Transfer
Sampling N ! Feed Pumps (2) Pumnps (2}
Point i {2) 1.5 Balt V. {B-1,2)
: (2) 1™ Ball V. (B-3.4)
Efflutat to e el
Hudson River

Treatment Facility Schematic provided by Permittee in NY-2A Application

PAGE 10 OF 40



Permittee: Village of Catskill Date: Date v.1.21

Facility: Catskill Wastewater Treatment Plant Permit Writer: Samantha McCart
SPDES Number: NY0020389 Water Quality Reviewer: Samantha McCart
USEPA Major/Class 05 Municipal Full Technical Review

Enforcement History

On June 29, 2007, the permittee and the Department entered into an Order on Consent (R4-
2007-0406-38, “2007 Order”), requiring compliance with the USEPA CSO Control Policy
requirements, including a Combined Sewer System Characterization, Monitoring, and Modeling
Plan (“CSS Plan") and initial LTCP. On July 13, 2010, the permittee and the Department entered
into a new Order on Consent (R4-2010-0615-57, “2010 Order’) and extended compliance
schedule for submission of a revised CSO Plan and a LTCP. The permittee initially submitted an
LTCP in December 2012, which was determined to be incomplete. In a Letter Agreement to the
Order on Consent, executed on September 19, 2016, the permittee was required to submit a
revised LTCP. The revised LTCP was submitted in accordance with the Guidance for Long-Term
Control Plan, EPA, September 1995, and accepted by the Department on September 12, 2018.
An amendment to the LTCP was submitted in March 2020, which was approved by the
Department May 6, 2021.

On February 21, 2020, the Department and the permittee entered into a new Order on Consent
(R4-2020-0124-10, “2020 Order”), superseding the 2007 Order, 2010 Order, and 2016 Letter
Agreement, and requiring the implementation of all required LTCP actions and the post-
construction compliance monitoring program. The 2020 Order was modified by Letter Agreement
(R4-2020-0124-10M) on June 7, 2023 to extend milestones in the schedule of compliance. The
Village of Catskill requested further extension of the deadlines set in the 2023 Modified Order,
which was approved, effective May 24, 2024, in a Letter Agreement to the 2020 Order (R4-2020-
0124-10M2). On January 8, 2025, the Order was further modified by Letter Agreement (R4-2020-
0124-10M3), as described in the Post-Construction Compliance Monitoring (PCCM) section of
this Fact Sheet. Implementation of the LTCP is ongoing.

According to the DEC-approved LTCP, the following CSO oultfalls, listed in the 2008 permit, have
since been eliminated:
¢ (003B: Main Street between Henry and Greene Streets, Diversion Manhole B. Cut, capped,
and filled with concrete in October 2015.
e 005: Allen Street. Plugged in May 2008.
e 006: Bushnell Avenue: Capped and plugged in October 2010.

These three eliminated CSO outfalls will be removed from the permit.